Appendix F

White Papers



Jemez y Sangre
Regional Water Plan

March 2003
List of White Papers
Jemez y Sangre Regional Water Plan

White
Paper Title of Alternative

1 Restore and Manage Forests, Pifion-Juniper Woodlands, and Riparian Systems

2 Conjunctive Use of Surface and Groundwater

3 Manage Storm Water from Short Duration Precipitation Events Using Catchment Basins in

Urban Areas
4a Groundwater Desalination
4b Removal of Trace Constituents from Groundwater

5 Optimize Reservoir Management/Increase Allowable Storage

6 Efficiently Convey Water To Reduce Loss

7 Wastewater Reuse

8 Increase Precipitation, Runoff, and Infiltration Through Cloud Seeding

9 Appropriate Flood Flows During Spill Years
[...]
Center and at the Santa Fe Landfill. Irrigation of Santa Fe parks with treated effluent proved
cost-prohibitive and was screened out in the CDM study as not cost-competitive with respect to
other potential uses, because building new pipelines through urban areas to numerous parks
was not feasible. Typically, reuse of treated effluent for irrigation of parks, medians, and other
public areas is only feasible in new developments where treated effluent piping is constructed at

the same time as roads, water lines, and other infrastructure.

A dispensing station for treated effluent could be constructed for construction water. However,

such use does not constitute a significant demand. Given that 10 daily truckloads at 5,000

P:\9419\White Papers.7-2002\PDF\JIC\7_WW-Reuse_TF.doc 9




Jemez y Sangre Water Plan
Alternatives Assessment Wastewater Reuse

Table 4. Summary of Sub-Basins in Jemez y Sangre Water Planning Region

Elevation 2060
Size (ft mS') POpUlation Shortfall
Sub-Basin (sq. mi.) High Low Current Uses 1970 2000 2060 (afy) Comments
Velarde 167 12,300 | 6,730 | Irrigation: 26,400 afy SW 2,459 | 4,446 | 6,617 ~325 | Could acquire new water
46 afy GW rights and develop new wells
Municipal: 667 afy GW
Los Alamos 173 10,423 | 5,360 | Municipal, domestic, industrial: ~4,000 afy 15,646 | 19,758 | 23,137 | None | Primary concern is
combined sustainability
Santa Clara 84 11,525 | 5,523 | Agriculture: 679 acres SW 2,655 | 4,857 | 7,184 ~357 | Groundwater supplies appear
Domestic: 1120 afy GW adequate
Santa Cruz 200 12,980 | 5,490 | Agriculture: 9890 acres SW 10,487 | 19,907 | 40,253 | ~3,000 | San Juan-Chama to provide
Domestic and municipal: Unknown amount sustainable supply (~2000
of GW afy)
Pojoaque- 123 12,621 | 5,494 | Agriculture: 2,250 acres 1,731 | 6,280 | 22,383 | ~3,357 | Could develop groundwater
2 Nambe Domestic: 943 afy GW and surface water sources
Tesuque 77 11,850 | 5,750 | Agriculture: 475 acres SW (2,110 afy in 2000) | 1,048 | 4,859 | 30,422 | ~3,834 | Current supply adequate until
Domestic/industrial: 310 afy GW about 2050
Santa Fe 284 11,700 | 5,250 | GW and SW used for municipal and irrigation | 45,057 | 87,709 | 157,092 | ~13,200 | San Juan-Chama water and
River purposes other water rights proposed
for diversion directly from the
Rio Grande will meet regional
needs until 2010.
Caja del Rio 158 7,400 | 5,150 | Domestic: 88 afy 101 554 2,476 ~290 | Could acquire new water
Livestock SW and GW rights and develop new wells
North 93 8,230 | 5,720 | Domestic: Unknown amount of GW 898 | 11,072 | 49,449 Could develop groundwater
Galisteo and surface water sources
South 527 10,500 | 5,400 | Domestic: Unknown amount of GW 685 | 2,903 | 15,273 | ~1,856 | Could develop new ground-
Galisteo water wells
% GW = Groundwater ® 2,110 afy of surface water in 2000 ft msl = Feet above mean sea level
SW = Surface water afy = Acre feet per year

P:\9419\White Papers.7-2002\7_T4-Subbasins.doc




Jemez y Sangre Water Plan
Alternatives Assessment Wastewater Reuse

gallons each would be considered heavy use, the rate of use is likely to be insignificant relative

to total drinking water demand.

Because of the large number of acres of irrigated farm land within the sub-basins of the Jemez y
Sangre Water Planning Area, the potential may exist on a case-by-case basis to exchange
existing agricultural water for treated reuse class A wastewater. In other words, reuse class A
wastewater might be offered for agricultural use, in exchange for existing agricultural water that

could then be used for drinking water supply.

2.4 Reuse Treated Wastewater in Manufacturing and Industry

Reusing wastewater effluent in manufacturing and industry is feasible only if such industries are
located within the service area. Wastewater treatment to conceptual reuse class A standards

(Table 2) or higher (tertiary treatment) may be required for such uses.

If industries exist that could use recycled water, then a distribution system for reused water
could be constructed to serve those industries. For example, the City of San Antonio, Texas is
planning a 64-mile pipeline around the entire city to deliver recycled water to customers for non-
drinking purposes. Industries could be attracted to certain areas if reuse effluent was made
available. Within the Jemez y Sangre sub-basins, special industrial parks could be created
where reuse effluent would be available for industries and manufacturing at a lower cost

compared to other water sources.

Use of reclaimed wastewater for cooling purposes is one example of an industrial use of treated
wastewater, but again, is possible only if industries are present or located within the service
area that require cooling water. A special example this use is the Palo Verde Nuclear
Generating Station in Arizona, which is believed to be the only nuclear facility in the world using
treated sewage effluent as a source of water for cooling tower operation. Industrial uses also
include boiler feed water, reactor coolant, and water for steam generation, but very high-quality
water is needed for these uses, and effluent reuse water would not be appropriate without

additional treatment.

P:\9419\W hite Papers.7-2002\PDF\JIC\7_WW-Reuse_TF.doc 11




Jemez y Sangre Water Plan
Alternatives Assessment Wastewater Reuse

3. Financial Feasibility

The cost of wastewater reuse alternatives will depend upon the standards to be met, the volume
treated, the end use, the distance the treated effluent must be pumped and/or piped, and the

cost of permitting. The costs of effluent reuse fall into several categories:

Raw wastewater supply acquisition

e Construction and operation of treatment facilities needed to meet standards for planned

end uses

e Construction and operation of storage facilities needed to ensure a reliable supply on a
day-to-day basis, accounting for seasonal differences in supply of effluent and use (for
instance, turf facilities have peak demand in the summer, and effluent produced in the

winter may need to be stored for summer use on these facilities)

e Construction and operation of the transmission and distribution system

e Diminished return flows for downstream users who have relied upon effluent discharges,

along with costs of resolving these return flow issues

e End-user adaptation costs, which can include:
— On site hookup and re-plumbing to connect to the non-potable system
— Special equipment, such as corrosion resistant devices
— Additional on-site treatment for water-quality sensitive end uses
— Idling other water supply facilities (e.g., groundwater wells) that no longer be used
— Worker safety and public health practices, as applicable
— Higher maintenance costs (cleaning, reducing clogging) compared to other water
sources
— More frequent leaching and higher volume of leaching water to control salt buildup in

irrigation uses

P:\9419\W hite Papers.7-2002\PDF\JIC\7_WW-Reuse_TF.doc 12




Jemez y Sangre Water Plan
Alternatives Assessment Wastewater Reuse

Costs for treatment and reuse of wastewater effluent have differed substantially from one area
to another across the U.S. The cost of reuse in the Jemez y Sangre region is expected to differ
from one sub-basin to another because of local conditions, and a separate assessment of the
cost feasibility for each sub-basin will therefore need to be made. Reuse options away from
municipalities typically are limited due to a lack of locally generated wastewater and the high
cost of conveying wastewater from cities. In general, wastewater reuse is an economically

viable option only in areas where sewer lines are already in place.

In addition, the most desirable wastewater treatment process differs depending upon the reuse
application. Although now somewhat dated, the cost estimates in Tables 5 and 6 give an idea
of the range in treatment costs for different reuse options. Though the costs in Tables 5 and 6
would be expected to be higher today, technology has been changing rapidly and specific cost

estimates would need to be prepared based on the characteristics and conditions of each sub-

basin.
Table 5. Estimated Reclamation Treatment Process
Costs, 1996 Dollars
Annual Cost?
Reuse Alternative Treatment Process ($/ac-ft)
Agricultural irrigation Activated sludge 245 — 682
Livestock and wildlife watering Trickling filter 268 — 711
Power plant and industrial cooling, once through | Rotating biological contactors 379 -728
Urban landscape irrigation Activated sludge, filtration 291 -903
Power plant and industrial cooling-recirculation Tertiary lime treatment 404 — 1334
Groundwater recharge, spreading basins Infiltration-percolation 108 — 260
Groundwater recharge, injection wells Activated sludge, filtration, 1166 — 3271
carbon adsorption, reverse
0SMOSis
Source: Richard, 1998 ac-ft = Acre-foot
81 acft= 325,851 gallons RO = Reverse osmosis

El Paso, Texas, is an example of a large-scale reuse application. Two wastewater plants

provide reuse water that is treated to advanced secondary wastewater quality using

P:\9419\W hite Papers.7-2002\PDF\JIC\7_WW-Reuse_TF.doc 13




Jemez y Sangre Water Plan
Alternatives Assessment Wastewater Reuse

conventional secondary treatment (aeration) and sand filters to meet an average of 5 mg/L
carbonaceous biochemical oxygen demand (CBOD), fecal coliform maximum of 75 colony-
forming units per 100 milliliters (cfu/100 mL), fecal coliform geometric mean of 20 cfu/100 mL,
and turbidity average of 3 nephelometric turbidity units (NTU). This effluent quality, based on
monthly averages, meets Texas standards for unrestricted use in irrigation of landscapes at

facilities such as golf courses, schools, and parks.

A third El Paso plant (the Fred Hervey Plant) provides tertiary treatment and injects the effluent
into the aquifer at drinking water standards. This 10-million-gallon-per-day (mgd) plant uses
primary treatment, a two-stage biophysical powdered activated carbon treatment (PACT)
process, lime treatment, recarbonation, sand filtration, ozonation, granular activated carbon
adsorption, and clearwell storage prior to aquifer injection. This plant was completed in 1984 at

a cost of $26 million.

The amount of reclaimed water El Paso sells to customers for use is 1700 million gallons per
year. The price of secondary treated reclaimed water is $0.49 per 100 cubic feet (60 percent of
the lowest El Paso potable block 1 rate of $0.82 per 100 cubic feet). The price of tertiary treated
reclaimed water is $0.66 per 100 cubic feet (80 percent of the lowest El Paso potable block 1

rate). These prices are based on what people are generally willing to pay for reclaimed water.

In contrast, smaller-scale reuse facilities will be expected to have a higher unit cost because of

the lack of economy of scale, as demonstrated in Table 6.

There are essentially two sources of funds for planning, design, and implementation of
wastewater reuse: federal programs and local funding. Several federal programs exist that can
provide grants or loans. A detailed discussion of these programs is beyond the scope of this

white paper, but the principal federal funding mechanisms are listed below:

e Title XVI, Reclamation, Recycling and Water Conservation, through the U.S. Bureau of
Reclamation (USBR). Eligible projects include reclamation and reuse of municipal and
other wastewaters and naturally impaired waters. The maximum federal cost share is 50

percent for planning, 25 percent for design, and 25 percent for construction. The

P:\9419\W hite Papers.7-2002\PDF\JIC\7_WW-Reuse_TF.doc 14




Jemez y Sangre Water Plan
Alternatives Assessment

Wastewater Reuse

Table 6. Estimate of Reclamation Facility

Life Cycle Costs, 1996 Dollars

Life Cycle Costs ($/ac-ft?)

Wastewater Treatment 1 mgd 5 mgd 10 mgd

Secondary treatment, plus full Calif. Title 22 facility

Capital 886 388 371

Operation and maintenance 465 351 342

Total 1,351 739 713
Secondary treatment, direct filtration

Capital 726 331 316

Operation and maintenance 314 215 206

Total 1,040 546 522
Secondary treatment, contact filtration

Capital 742 350 326

Operation and maintenance 310 215 205

Total 1,052 565 531
Secondary treatment, contact filtration, phosphorus removal

Capital 748 382 363

Operation and maintenance 594 489 479

Total 1,342 871 842
Secondary treatment, contact filtration, carbon adsorption

Capital 953 539 529

Operation and maintenance 731 610 600

Total 1,684 1,149 1,129
Secondary treatment, contact filtration, carbon adsorption, reverse osmosis

Capital 1,415 922 886

Operation and maintenance 1,109 889 859

Total 2,218 1,811 1,745
Secondary treatment, lime treatment, reverse osmosis

Capital 1,273 745 690

Operation and maintenance 945 757 726

Total 2,218 1,502 1,416

Source: Richard, 1998
81 acft= 325,851 gallons

ac-ft = Acre-foot
mgd = Million gallons per day

P:\9419\W hite Papers.7-2002\7_T6-Treatmnt-costs.doc 15




Jemez y Sangre Water Plan
Alternatives Assessment Wastewater Reuse

maximum federal share amount for construction is $20 million for a single project,
regardless of total cost. In most cases, the federal share is non-reimbursable, resulting
in a de facto grant to the local project sponsors. Projects are funded by congressional

appropriations.

e Water Supply Act projects, through the U.S. Army Corps of Engineers. In the past,
Congress has authorized the Corps to assist specific local communities with municipal
water supply and treatment needs not necessarily associated with other Corps projects.

These special projects are funded individually through congressional appropriations.

e Environmental Programs and Management, through the U.S. EPA. Eligible projects are
environmental infrastructure. Maximum federal cost share varies, with the maximum

funding for a single project approximately $4 million.

e State and Tribal Assistance Grants, through the U.S. EPA. Eligible projects are
environmental programs and infrastructure projects for water, drinking water, and

wastewater.

e Clean Water Act State Revolving Loan Fund, through the U.S. EPA/States. Eligible

projects are wastewater treatment.

e Safe Drinking Water Act State Revolving Loan Fund. Eligible projects include drinking

water facilities to provide a safe supply and quality improvement.

e USBR Loan Program. Eligible projects include conservation, improvement of water
qguality, enhancement of fish and wildlife, and support of Native American self-

sufficiency.

¢ Rural Utilities Services (RUS) funding, through the Department of Agriculture. Grants
and loans for communities of 10,000 or less are available. Grants may be available up
to 75 percent of the development cost of a project to reduce user costs to a reasonable

level.

P:\9419\W hite Papers.7-2002\PDF\JIC\7_WW-Reuse_TF.doc 16




Jemez y Sangre Water Plan
Alternatives Assessment Wastewater Reuse

Local funding mechanisms include:

e Bonds. Bonding capacity is a function of the amount and type of revenue available,

bond rates, and other factors.

e Treated effluent sales. Contract users of treated effluent could be charged for the
quantities of effluent used. Selling treated effluent, rather than providing it at no charge,
is standard practice in most communities in the southwest U.S. Examples of treated
effluent rate structures are listed in Table 7. In general, rates charged for treated
effluent are below the costs of treating and conveying it and must be subsidized to

encourage its acceptability and use by consumers.

o Government partnerships/private funding sources. Entities interested in using reclaimed

water could be approached to help fund the costs associated with treatment and reuse.

o Expansion/impact fees. Expansion fees, also known as tap fees, are typically paid to a
municipality by those responsible for the development of new areas or construction of

new dwelling units.
e Water/wastewater rates. Rate increases could be used to provide needed funds.

It is likely that a funding package using several of the above mechanisms will be needed to

implement effluent reuse within the Jemez y Sangre regional sub-basins.